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The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description

Buyer

SKU No

SGS Internal Ref.No.
Brand

Sample Color
Composition

End Use

Fabric Width
Yarn Size
Construction
Fabric Weight
Ref. No.

Style No.

Lot No./Batch Code
Order No.

Article No.
Season

Item No.

Model No.

P.O. No.

Lot No.
Department
Category

L/C NO.
Manufacturer
Collection

Size Range

Age range

Agent

Supplier

Product Type
Production Stage
Style Name
Country of Origin
Country of Destination
Retest

Previous No.
Garment Fit
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Pigment Dye /

FPU No. /

Other Info. /

Fabric /

GPU No. /

Claimed Type/Level /

Sample Receiving Date :  Sep 13, 2024

Testing Period : Sep 13,2024 - Sep 19, 2024

Test Result(s) :  Unless otherwise stated the results shown in this test report refer only to the

sample(s) tested, for further details, please refer to the following page(s).

Test Performed . Selected test(s) as requested by applicant

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Ningbo Branch

C /#{/‘f:‘:& %f” 3

Chloe Chen (Account Executive)
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Test Result

Flammability Test of Clothing Textiles
(16 CFR Part 1610 - 2023)

Sample DA
Fabric Surface : Smooth
Test Specimen Direction . Face Length
As Received After Dry-cleaning and Laundering*
Burn Code Burn Code
(1) DNI (@) DNI
(2) DNI (2) DNI
(3) DNI (3) DNI
(4) DNI 4) DNI
(5) DNI 5) DNI
Flammability Classification : Class 1
Remarks
Class 1 Normal Flammability

Class 1 textiles exhibit normal flammability and are acceptable for use in clothing.

*Drycleaning & Laundering procedure:
(One time Dry cleaning with Perchloroethylene solvent & then One time Laundering in accordance with AATCC
LP1-2021: Test No.(1)(IV)(A)(iii), Machine wash at 120°F with 4Ib loading, normal, Tumble dry permanent press.)

Burn Code Description:
DNI = Did not ignite
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Laboratory Summary Information for Certificate of Compliance (COC)
| (we) hereby confirm based on the test results in this report, that the product or components described below
were tested and comply with the applicable rules, bans, regulations and standards under the CPSIA (Consumer
Product Safety Improvement Act) or any other Act enforced by the CPSC and checked on the list below.

Product/Component description provided by submitter:

Sample Description KNITTED FABRIC(PINK LYCRA FABRIC)
Sample Color (A)PINK

Style No. /

P.O. No. /

Manufacturer /

Supplier /

Safety Regulation Citations

| X| Wearing Apparel Flammability 16 CFR 1610

|| Flammability Standard for Children's Sleepwear 16CFR 1615 and 1616
|| Small Parts 16 C.F.R Part 1501 and 1500.50 - 53

Sharp Points and Edges 16CFR 1500.48-49 and 1500.50 - 53

|| Lead Paint Ban CPSIA Section 101

Lead in substrate CPSIA Section 101

Phthalates CPSIA Section 108

|| Vinyl Plastic Film flammability 16 CFR 1611

Flammability of carpets and rugs 16 CFR 1630/1631

Flammability of mattresses and mattress pads 16 CFR 1632

Date of testing:

Date of TP testing: Sep 19, 2024
TPCA (Third Party Conformity Assessment Body):

Place of TP testing: China

Test Report Number: SL72407334603701TX

TPCA name: SGS-CSTC Standards Technical Services Co., Ltd. Ningbo Branch

TPCA address: 1-5/F West No. 4 Building, Lingyun Industry Park, No. 1177 Lingyun Road, Ningbo National

Hi-Tech Zone, Ningbo, China

TPCA telephone number: 86-574-8776 7006
The information on this sheet is ONLY applicable for the item tested in this report and only reflects confirmation of
items covered under CPSIA regulation. This document cannot be considered as a COC but only as a traceability
tool in order for the importer to prepare their COC.
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Sample Photo

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple
Acceptance Rule (w=0) stated in ILAC-G8:09/2019.

***End of Report***

Scan to see the report

SL7240733460370 1TX

Verification:
check.sgsonline.com.cn
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